

Network Group – Upper G.I.

Gastric - 1st and subsequent line metastatic						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
Capecitabine (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic gastric cancer in less fit patients 	1 - 14inc	Capecitabine	1250mg/m ² twice daily (total daily dose 2500mg/m ²)	PO	Capecitabine is supplied as 1500mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
	<ul style="list-style-type: none"> 					

Gastric - 1st and subsequent line metastatic

Regimen	Indication	Drugs\HRG				
CF (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic gastric adenocarcinoma 	Day(s)	Drug	Dose	Route	Comments
		1 - 21inc	5-Fluorouracil	200mg/m ² /day	IV	Continuous IV infusion over 21 d via ambulatory pump.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		Type	Days	HRG		
		Procurement	1	Cost & Volume		
Delivery	1	Day Case				
<ul style="list-style-type: none"> 						

Network Group – Upper G.I.

Gastric - 1st and subsequent line metastatic						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
CX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of squamous cell metastatic gastric cancer 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		Type	Days	HRG		
		Procurement		Formulary		
		Delivery		Day Case		
	<ul style="list-style-type: none"> 					

Network Group – Upper G.I.

Gastric - 1st and subsequent line metastatic							
Regimen	Indication	Drugs\HRG					
		Day(s)	Drug	Dose	Route	Comments	
ECF (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic gastric adenocarcinoma 	1 - 21inc	5-Fluorouracil	200mg/m ² /day	IV	Continuous IV infusion over 21 d via ambulatory pump.	
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs	
		1	Epirubicin	50mg/m ²	IV	IV Bolus injection via a fast running drip of Sodium Chloride 0.9%	
		Type	Days	HRG			
		Procurement	1	Cost & Volume			
Delivery	1	Day Case					
						•	

Network Group – Upper G.I.

Gastric - 1st and subsequent line metastatic							
Regimen	Indication	Drugs\HRG					
		Day(s)	Drug	Dose	Route	Comments	
ECX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic gastric adenocarcinoma 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.	
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs	
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast running drip of Sodium Chloride 0.9%	
		Type	Days	HRG			
		Procurement	1	X70.3			
		Delivery	1	X72.1			

Network Group – Upper G.I.

Gastric - 1st and subsequent line metastatic							
Regimen	Indication	Drugs\HRG					
		Day(s)	Drug	Dose	Route	Comments	
EOX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic gastric adenocarcinoma 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.	
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast running drip of Sodium Chloride 0.9%	
		1	Oxaliplatin	130mg/m ²	IV	IV infusion in 250mLs Dextrose 5% over 2 hours.	
		Type	Days	HRG			
		Procurement		Formulary			
		Delivery		Day Case			
	<ul style="list-style-type: none"> 						

Network Group – Upper G.I.

Gastric - 1st and subsequent line metastatic							
Regimen	Indication	Drugs\HRG					
		Day(s)	Drug	Dose	Route	Comments	
Modified De Gramont (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic gastric cancer in less fit patients 	1	5-Fluorouracil	400mg/m ²	IV	IV bolus injection via fast running drip of Sodium Chloride 0.9%	
		1	5-Fluorouracil	2800mg/m ²	IV	Continuous IV infusion over 46hr via ambulatory pump.	
		1	Calcium Leucovorin (Folinic Acid)	350mg	IV	Infusion in 250mLs Sodium Chloride 0.9% over 2 hours	
		Type	Days	HRG			
		Procurement		Cost & Volume			
		Delivery			Day Case		
						<ul style="list-style-type: none"> 	

Network Group – Upper G.I.

Gastric - 1st and subsequent line metastatic						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
OX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of squamous cell metastatic gastric cancer 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		1	Oxaliplatin	130mg/m ²	IV	IV infusion in 500mL Dextrose 5% over 2 hours.
		Type	Days	HRG		
		Procurement		Formulary		
		Delivery		Day Case		
	<ul style="list-style-type: none"> 					

Network Group – Upper G.I.

Gastric - 2nd line metastatic						
Regimen	Indication	Drugs\HRG				
Docetaxel (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic gastric cancer 	Day(s)	Drug	Dose	Route	Comments
		1	Docetaxel	75mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 1 hour
		Type	Days	HRG		
		Procurement	1	Formulary		
Delivery	1	Day Case				
		•				
Docetaxel – Weekly (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic gastric cancer 	Day(s)	Drug	Dose	Route	Comments
		1	Docetaxel	30mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 30 mins
		Type	Days	HRG		
		Procurement	1	Formulary		
Delivery	1	Day Case				
		•				

Network Group – Upper G.I.

Gastric - 2nd line metastatic						
Regimen	Indication	Drugs\HRG				
EOX - low dose (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic gastric cancer 	Day(s)	Drug	Dose	Route	Comments
		1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast running drip of Sodium Chloride 0.9%
		1	Oxaliplatin	100mg/m ²	IV	IV infusion in 250mLs Dextrose 5% over 2 hours.
		Type	Days	HRG		
		Procurement		Formulary		
Delivery		Day Case				
Irinotecan - weekly (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic gastric cancer 	Day(s)	Drug	Dose	Route	Comments
		1,8,15 + 21	Irinotecan	125mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 60 mins
		Type	Days	HRG		
		Procurement		Formulary		
		Delivery		Day Case		

		•
--	--	---

Network Group – Upper G.I.

Gastric - 2nd line metastatic							
Regimen	Indication	Drugs\HRG					
Irinotecan/Capecitabine - 2 Weekly (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic gastric cancer 	Day(s)	Drug	Dose	Route	Comments	
		1 - 9inc	Capecitabine	800mg/m ² twice daily (total daily dose 1600mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.	
		1	Irinotecan	180mg/m ²	IV	Infusion in 250mLs Sodium Chloride 0.9% over 30 mins	
		Type	Days	HRG			
		Procurement	1	Formulary			
		Delivery	1	Day Case			
					•		

Network Group – Upper G.I.

Gastric – Adjuvant						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
ECF (version 0.1)	<ul style="list-style-type: none"> The adjuvant treatment of high-risk gastric cancer 	1 - 21inc	5-Fluorouracil	200mg/m ² /day	IV	Continuous IV infusion over 21 d via ambulatory pump.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		1	Epirubicin	50mg/m ²	IV	IV Bolus injection via a fast running drip of Sodium Chloride 0.9%
		Type	Days	HRG		
		Procurement	1	Cost & Volume		
		Delivery	1	Day Case		
						•

Network Group – Upper G.I.

Gastric – Adjuvant						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
ECX (version 0.1)	<ul style="list-style-type: none"> The adjuvant treatment of high-risk gastric cancer 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast running drip of Sodium Chloride 0.9%
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		

Network Group – Upper G.I.

Oesophageal - 1st and subsequent line metastatic						
Regimen	Indication	Drugs\HRG				
Capecitabine (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophageal cancer in less fit patients 	Day(s)	Drug	Dose	Route	Comments
		1 - 14inc	Capecitabine	1250mg/m ² twice daily (total daily dose 2500mg/m ²)	PO	Capecitabine is supplied as 1500mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
CF (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophageal cancer in less fit patients 	Day(s)	Drug	Dose	Route	Comments
		1 - 21inc	5-Fluorouracil	200mg/m ² /day	IV	Continuous IV infusion over 21 days via ambulatory pump.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		Type	Days	HRG		
		Procurement		Cost & Volume		
Delivery		Day Case				

--	--

.

Network Group – Upper G.I.

Oesophageal - 1st and subsequent line metastatic						
Regimen	Indication	Drugs\HRG				
CX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophageal cancer in less fit patients 	Day(s)	Drug	Dose	Route	Comments
		1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		Type	Days	HRG		
		Procurement		Formulary		
Delivery		Day Case				
					•	

Network Group – Upper G.I.

Oesophageal - 1st and subsequent line metastatic						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
ECX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophageal cancer in less fit patients 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast running drip of Sodium Chloride 0.9%
		Type	Days	HRG		
		Procurement	1	Formulary		
Delivery	1	Day Case				
	<ul style="list-style-type: none"> 					

Network Group – Upper G.I.

Oesophageal - 1st and subsequent line metastatic							
Regimen	Indication	Drugs\HRG					
		Day(s)	Drug	Dose	Route	Comments	
EOX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophageal cancer in less fit patients 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.	
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast running drip of Sodium Chloride 0.9%	
		Type	Days	HRG			
		Procurement		Formulary			
		Delivery		Day Case			
	<ul style="list-style-type: none"> 						

Network Group – Upper G.I.

Oesophageal - 1st and subsequent line metastatic						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
Modified De Gramont (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophageal cancer in less fit patients 	1	5-Fluorouracil	400mg/m ²	IV	IV bolus injection via fast running drip of Sodium Chloride 0.9%
		1	5-Fluorouracil	2800mg/m ²	IV	Continuous IV infusion over 46hr via ambulatory pump.
		1	Calcium Leucovorin (Folinic Acid)	350mg	IV	Infusion in 250mLs Sodium Chloride 0.9% over 2 hours
		Type	Days	HRG		
		Procurement		Cost & Volume		
		Delivery		Day Case		
	<ul style="list-style-type: none"> 					

Network Group – Upper G.I.

Oesophageal - 1st and subsequent line metastatic						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
OX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophageal cancer in less fit patients 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		1	Oxaliplatin	130mg/m ²	IV	IV infusion in 500mL Dextrose 5% over 2 hours.
		Type	Days	HRG		
		Procurement		Formulary		
		Delivery		Day Case		
	<ul style="list-style-type: none"> 					

Network Group – Upper G.I.

Oesophageal - 2nd line metastatic						
Regimen	Indication	Drugs\HRG				
Docetaxel (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesophageal cancer 	Day(s)	Drug	Dose	Route	Comments
		1	Docetaxel	75mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 1 hour
		Type	Days	HRG		
		Procurement	1	Formulary		
Delivery	1	Day Case				
		•				
Docetaxel - Weekly (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesophageal cancer 	Day(s)	Drug	Dose	Route	Comments
		1	Docetaxel	30mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 30 mins
		Type	Days	HRG		
		Procurement	1	Formulary		
Delivery	1	Day Case				
		•				

Network Group – Upper G.I.

Oesophageal - 2nd line metastatic						
Regimen	Indication	Drugs\HRG				
EOX - low dose (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesophageal cancer 	Day(s)	Drug	Dose	Route	Comments
		1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast running drip of Sodium Chloride 0.9%
		1	Oxaliplatin	100mg/m ²	IV	IV infusion in 250mLs Dextrose 5% over 2 hours.
		Type	Days	HRG		
		Procurement		Formulary		
Delivery		Day Case				
Irinotecan - weekly (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesophageal cancer 	Day(s)	Drug	Dose	Route	Comments
		1,8,15 + 21	Irinotecan	125mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 60 mins
		Type	Days	HRG		
		Procurement		Formulary		
		Delivery		Day Case		

--	--

Network Group – Upper G.I.

Oesophageal - 2nd line metastatic							
Regimen	Indication	Drugs\HRG					
		Day(s)	Drug	Dose	Route	Comments	
Irinotecan\Capecitabine - 2 Weekly (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesophageal cancer 	1 - 9inc	Capecitabine	800mg/m ² twice daily (total daily dose 1600mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.	
		1	Irinotecan	180mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 30 mins	
		Type	Days	HRG			
		Procurement	1	Formulary			
		Delivery	1	Day Case			
						•	

Network Group – Upper G.I.

Oesophageal - Neo-adjuvant						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
Cisplatin / 5-FU (4day) (version 0.1)	<ul style="list-style-type: none"> The neoadjuvant treatment of oesophageal cancer in fit patients (PS 0-1, generally <70-75yrs) 	1 - 4inc	5-Fluorouracil	800mg/m ² /day	IV	Continuous IV infusion over 4 d via ambulatory pump.
		1	Cisplatin	80mg/m ²	IV	
		Type	Days	HRG		
		Procurement		Cost & Volume		
		Delivery		Day Case		
	<ul style="list-style-type: none"> 					

Network Group – Upper G.I.

Oesophago-gastric Junction - 1st / subsequent metast						
Regimen	Indication	Drugs\HRG				
Capecitabine (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophago-gastric junction cancer in less fit patients 	Day(s)	Drug	Dose	Route	Comments
		1 - 14inc	Capecitabine	1250mg/m ² twice daily (total daily dose 2500mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
		•				
CF (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophago-gastric junction cancer in less fit patients 	Day(s)	Drug	Dose	Route	Comments
		1 - 21inc	5-Fluorouracil	200mg/m ² /day	IV	Continuous IV infusion over 21 days via ambulatory pump. IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		1	Cisplatin	60mg/m ²	IV	
		Type	Days	HRG		
		Procurement		Cost & Volume		
Delivery		Day Case				

--	--

.

Network Group – Upper G.I.

Oesophago-gastric Junction - 1st / subsequent metast						
Regimen	Indication	Drugs\HRG				
CX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophago-gastric junction cancer in less fit patients 	Day(s)	Drug	Dose	Route	Comments
		1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		Type	Days	HRG		
		Procurement		Formulary		
		Delivery		Day Case		
	<ul style="list-style-type: none"> 					

Network Group – Upper G.I.

Oesophago-gastric Junction - 1st / subsequent metast							
Regimen	Indication	Drugs\HRG					
		Day(s)	Drug	Dose	Route	Comments	
ECF (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesophago-gastric junction cancer in less fit patients 	1 - 21inc	5-Fluorouracil	200mg/m ² /day	IV	Continuous IV infusion over 21 days via ambulatory pump. IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs IV Bolus injection via a fast run drip of Sodium Chloride 0.9%	
		1	Cisplatin	60mg/m ²	IV		
		1	Epirubicin	50mg/m ²	IV		
			Type	Days	HRG		
			Procurement	1	Cost & Volume		
	Delivery	1	Day Case				
	<ul style="list-style-type: none"> 						

Network Group – Upper G.I.

Oesopho-gastric Junction - 1st / subsequent metast						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
ECX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesopho-gastric junction cancer in less fit patients 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast runn drip of Sodium Chloride 0.9%
		Type	Days	HRG		
		Procurement	1	Cost & Volume		
		Delivery	1	Day Case		

Network Group – Upper G.I.

Oesopho-gastric Junction - 1st / subsequent metast						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
EOX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesopho-gastric junction cancer in less fit patients 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast run drip of Sodium Chloride 0.9%
		1	Oxaliplatin	130mg/m ²	IV	IV infusion in 500mLs Dextrose over 2 hours.
		Type	Days	HRG		
		Procurement		Formulary		
		Delivery		Day Case		

Network Group – Upper G.I.

Oesopho-gastric Junction - 1st / subsequent metast							
Regimen	Indication	Drugs\HRG					
Modified De Gramont (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesopho-gastric junction cancer in less fit patients 	Day(s)	Drug	Dose	Route	Comments	
		1	5-Fluorouracil	400mg/m ²	IV	IV bolus injection via fast running drip of Sodium Chloride 0.9%	
		1	5-Fluorouracil	2800mg/m ²	IV	Continuous IV infusion over 46h via ambulatory pump.	
		1	Calcium Leucovorin (Folinic Acid)	350mg	IV	Infusion in 250mLs Sodium Chloride 0.9% over 2 hours	
		Type	Days	HRG			
		Procurement		Cost & Volume			
Delivery		Day Case					
						•	

Network Group – Upper G.I.

Oesopho-gastric Junction - 1st / subsequent metast						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
OX (version 0.1)	<ul style="list-style-type: none"> First and subsequent line treatment of metastatic oesopho-gastric junction cancer in less fit patients 	1 - 21inc	Capecitabine	625mg/m ² twice daly (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.
		1	Oxaliplatin	130mg/m ²	IV	IV infusion in 500mLs Dextrose over 2 hours.
		Type	Days	HRG		
		Procurement		Formulary		
		Delivery		Day Case		
	<ul style="list-style-type: none"> 					

Network Group – Upper G.I.

Oesopho-gastric Junction - 2nd line metastatic						
Regimen	Indication	Drugs\HRG				
Docetaxel (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesopho-gastric junction cancer 	Day(s)	Drug	Dose	Route	Comments
		1	Docetaxel	75mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 1 hour
		Type	Days	HRG		
		Procurement	1	Formulary		
Delivery	1	Day Case				
		•				
Docetaxel - Weekly (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesopho-gastric junction cancer 	Day(s)	Drug	Dose	Route	Comments
		1	Docetaxel	30mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 30 mins
		Type	Days	HRG		
		Procurement	1	Formulary		
Delivery	1	Day Case				
		•				

Network Group – Upper G.I.

Oesopho-gastric Junction - 2nd line metastatic							
Regimen	Indication	Drugs\HRG					
EOX - low dose (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesopho-gastric junction cancer 	Day(s)	Drug	Dose	Route	Comments	
		1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.	
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast run drip of Sodium Chloride 0.9%	
		1	Oxaliplatin	100mg/m ²	IV	IV infusion in 250mLs Dextrose over 2 hours.	
		Type	Days	HRG			
		Procurement		Formulary			
Delivery		Day Case					
		•					
irinotecan - weekly (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesopho-gastric junction cancer 	Day(s)	Drug	Dose	Route	Comments	
		1,8,15 + 21	Irinotecan	125mg/m ²	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 60 mins	
		Type	Days	HRG			
		Procurement		Formulary			
		Delivery		Day Case			
				•			

--	--

•

Network Group – Upper G.I.

Oesophago-gastric Junction - 2nd line metastatic						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
Irinotecan\Capecitabine - 2 Weekly (version 0.1)	<ul style="list-style-type: none"> Second-line treatment option for the treatment of metastatic oesophago-gastric junction cancer 	1 - 9inc	Capecitabine	800mg/m ² twice daily (total daily dose 1600mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.
		1	Irinotecan	180mg/m ²	IV	Infusion in 250mLs Sodium Chloride 0.9% over 30 mins
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
						•

Network Group – Upper G.I.

Oesophago-gastric Junction - Adjuvant							
Regimen	Indication	Drugs\HRG					
		Day(s)	Drug	Dose	Route	Comments	
ECF (version 0.1)	<ul style="list-style-type: none"> The adjuvant treatment of high-risk oesophago-gastric junction cancer 	1 - 21inc	5-Fluorouracil	200mg/m ² /day	IV	Continuous IV infusion over 21 days via ambulatory pump. IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs IV Bolus injection via a fast running drip of Sodium Chloride 0.9%	
		1	Cisplatin	60mg/m ²	IV		
		1	Epirubicin	50mg/m ²	IV		
			Type	Days	HRG		
			Procurement	1	Cost & Volume		
	Delivery	1	Day Case				
	•						

Network Group – Upper G.I.

Oesophago-gastric Junction - Adjuvant						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
ECX (version 0.1)	<ul style="list-style-type: none"> The adjuvant treatment of high-risk oesophago-gastric junction cancer 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast running drip of Sodium Chloride 0.9%
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		

Network Group – Upper G.I.

Oesophago-gastric Junction - Neo-adjuvant							
Regimen	Indication	Drugs\HRG					
		Day(s)	Drug	Dose	Route	Comments	
ECF (version 0.1)	<ul style="list-style-type: none"> The neoadjuvant treatment of oesophago-gastric junction cancer in fit patients (PS 0-1, generally <70-75yrs) 	1 - 21inc	5-Fluorouracil	200mg/m ² /day	IV	Continuous IV infusion over 21 days via ambulatory pump. IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs IV Bolus injection via a fast run drip of Sodium Chloride 0.9%	
		1	Cisplatin	60mg/m ²	IV		
		1	Epirubicin	50mg/m ²	IV		
			Type	Days	HRG		
			Procurement	1	Cost & Volume		
	Delivery	1	Day Case				
	•						

Network Group – Upper G.I.

Oesopho-gastric Junction - Neo-adjuvant						
Regimen	Indication	Drugs\HRG				
		Day(s)	Drug	Dose	Route	Comments
ECX (version 0.1)	<ul style="list-style-type: none"> The neoadjuvant treatment of oesopho-gastric junction cancer in fit patients (PS 0-1, generally <70-75yrs) 	1 - 21inc	Capecitabine	625mg/m ² twice daily (total daily dose 1250mg/m ²)	PO	Capecitabine is supplied as 150 and 500mg tablets, therefore calculated doses must be round to the nearest 150mg.
		1	Cisplatin	60mg/m ²	IV	IV infusion in 1000mLs Sodium Chloride 0.9% over 4hrs
		1	Epirubicin	50mg/m ²	IV	IV bolus injection via a fast runn drip of Sodium Chloride 0.9%
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
	<ul style="list-style-type: none"> 					